
13547, 18355 & 18615-01 NOT SHOWN

15

34

13

22

16

31
11

24

35

38174225 137

14

21

10

ITEM QTY PART NO. DESCRIPTION NOM
1 1 10302 LIMIT SWITCH INSULATOR ISOLATEUR
2 1 11358 SCREW M3x6 VIS M3x6
3 2 11384 SCREW VIS
4 1 11940 STAND OFF, MOTOR PLATE ENTRETOISE
5 1 12037 WASHER RONDELLE
6 1 13017 IDLER GEAR PIGNON
7 3 13296 SCREW #6-20 * 0.50 long Vis
8 1 13299 WASHER RONDELLE ELASTIQUE
9 1 13547 STRAIN RELIEF SERRE CABLE

10 1 14193 DRIVE PANEL 5600 LP CHR L-PLATE 5600 CHRONO
11 1 15151 SCREW VIS
12 1 17592 CAPACITOR CONDENSATEUR
14 4 16944 MOTOR 24V 50/60Hz - 2 RPM MOTEUR 24V 50/60Hz - 2 Tr/mn
15 1 17592 CAPACITOR CONDENSATEUR
16 4 17798 SCREW, HEX WASHER HEAD, #8-16 X .38 VIS
17 1 17841-020 COVER, BOTTOM 6700 BLACK CAPOT INFERIEUR NOIR
18 1 17842-00 COVER, TOP 6700, SMOKE COUVERCLE SUPPERIEUR FUME
19 1 17844 BRACKET, SUPPORT 6700 PLAQUE DE MONTAGE
20 1 17845 HINGE PIN FOR 6700 VERSION AXE
21 1 17885 CAM,  UP FLOW BRINE FIRST CAME UP FLOW BRINE FIRST
22 2 18158 SCREW VIS
23 1 18355 TRANSFORMER TRANSFORMATEUR
24 1 18615-01 SEAL, .125 OD JOINT
25 1 18679 TAPERED CAP CAPUCHON
26 2 18754 PIN 6700 PIN 6700
27 2 19080 SPRING COMPRESSION  RESSORT
28 1 21099 SCREW TERMINAL STRIP VIS
29 1 21271 SERIAL NUMBER LABEL ETIQUETTE No DE SERIE
30 6 21759 TIE RAP COLLIER
31 1 22577-06 TERMINAL STRIP DOMINO 
32 1 23045 DRIVE GEAR ROUE D'ENTRAINEMENT
33 1 23341 PLATE MOTOR MOUNTING PLAQUE DE MONTAGE MOTEUR
34 1 23950 CHLORINATOR MICROSWITCH ASSY MICROSWITCH CHLORINATEUR ASSEMBLE
35 1 24046 STRIP LABEL 10 POSITIONS ETIQUETTE BORNIER 10 POSITIONS
36 1 24958 MAIN DRIVE GEAR & SHAFT UF ELECTRONIC & DVGW PIGNON PRINCIPAL UF ELECTRONIC & DVGW
37 1 26124 BRINE CAM UF ASSY DVGW BRINE CAM UF ASSY DVGW
38 1 26634 FRONT PANEL ASSY ELECTRONIC 6700 UF/ 6765 24V-1 Relay FACADE ASSEMBLEE ELECTRONIC 6700 UF/ 6765 24V-1 Relay
39 1 28022 WIRE HARNESS HOME & STEP & MICROSWITCH FOR 6600 DF FAISCEAU 6600/6700 DF
40 1 BU28112 WIRE HARNESS POWER 24V FAISCEAU 24V
41 1 28114-01 METER CABLE ASSY (EUROPE) CABLE COMPTEUR ASSEMBLE (EUROPE)
42 1 28202 MOTOR PIN PIN MOTEUR
21 1 BR18679 TAPERED CAP CAPUCHON
37 2 BR40422 WIRE NUT CONNECTEUR
39 2 BU13300 BALL 1/4" BILLE 1/4"
42 1 BU28112 WIRE HARNESS POWER 24V FAISCEAU 24V

26

29 18 36

8

6 27 2 28

23 7

3
4

12

30

40

41

39753310 32

Rev.G

POWER HEAD 6766/6765 DVGW
CHAP.06

02/07/2007

28027


